



Al-Mark Matte

Inspection certificate DIN EN 10204 3.1

Test Certificate Nr. 0000878221/001

Sheet 1/1

Material Nr.	85910052
Alloy.	5754
State.	H22
Dimensions (D x B x L).	2,0 x 1000 x 2000 mm

Certified to
DIN EN 485-1+2+4, DIN EN 515, DIN EN 573-3

Sales Text
S575400200A02
Surface 061
2 x Slow bindings - 100mm Under a driver

Batch Tracing

Origin	Pack Nr.	Cast Nr.	Check Point	Master ID	Mass [kg]	Quantity
527958011	52795801	810228202017	527958011	50813001	1.267	120
527958012	52795802	810228202017	527958011	50813001	1.266	120
527958013	52795803	810228202017	527958011	50813001	1.268	120
52795814	52795804	810228202017	527958011	50813001	1.265	120
527958015	52795805	810228202017	527958011	50813001	948	90

Test Results

Checkpoint	Readings									
	Thickness mm	Rm MPa	Rp0,2 MPa	A50 %						
min.	1,910	220	130	10,0						
max.	2,000	270								
527958011	1,946	240	189	16,4						

Chemical Composition (as %) of the cast batch (n)

Alloy: 5754 Cast Batch	Si %	Fe %	Cu %	Mn %	Mn+Cr %	Mg %	Cr %	Zn %	Ti %	
min.	-	-	-	-	0.10	2,6	-	-	-	
max.	0.40	0.40	0.10	0.50	0.6	3,6	0,30	0,20	0,15	
81022820 2017	0.21	0.36	0.05	0.33	0.38	2,8	0,05	0,05	0,03	